COMPACT RISER BLOCKS

[Body]
Material:FC300 cast iron
Annealed
Precision ground

[Alignment Bushing]
Material:SUJ2 steel
Heat treated

[Threaded Insert]
Material:S45C steel
Heat treated

|
000
— _|_ —
J""lf’*l
A
X 2, 00 IA
0.01

o]
. ©) .
ol STE s
+oHe+ 3 Q - i +H & o
Ranhad 19 R
T t u |
(G) %
(G) g(G) O 01 |
1 o001 A .1251002 0.01
O 001 oo |B
O 00l
For C-Dia, Locating Pins For B- Socket-Head Cap Screws
Mo | & o
— _|_ —
f@ @\
S
@)
% 50+0.02 37.5£0.04
Part Number A B (l_% V‘éiig)ht
51991539 M12x1.75 M12 12 6.3
51991540 M16x2 M16 16 6.2

-Locate on a tooling plate or block using a round pin and a diamond pin.

14 . m



BJ633 H RISERS

85
0 19
G)H fG)
I I
- \\\ | | | o ] 1| 7
-0 | | V- :
| _ 1/ —L_ —
8 3 -—13- =
____\ | - - (—\
a5 1| g 1 [ —
S : S\ 2.
1 ‘ 1
\
For B- Socket-head
Cap Screws
| |
(@)
[Body] “,J / “,J &
M Material : FC300 cast iron - VI
B Annealed
M Precision ground
[Threaded Insert]
B Material : S45C steel A |
HMHeat treated | ZI
1 T 1
\ \
A Weight
Part Number (+0.01) B C D (kg)
51991541 100 3.2
51991542 s | W2 W2xirs) 18 38
51991543 100 3.2
51991544 15| Mi6 |Miex2 |16 38
HHow To Use
BJ530 BJ130 BJ112
Hook-Clamp Holder Screw Side Clamp
) (used as stop)
i | \
R BJG33
: ] | A H Riser
| | | | |
-[_| | | | | @@ | | |
; ; ; ; I ? I I I

Use to raise a workpiece or components, parallel to a tooling plate.

14 a2




BJ634 H RISERS

0 %0 19
(c)) (G)

(Body] B E——
EMaterial : FC300 cast iron AR Lé { G *
B Annealed IR~ S *\l@ T 7 i

M Precision ground

For B- Socket-head

[Threaded Insert]
W Material : S45C steel C Cap Screws
HMHeat treated
| |
Il ] ol g

g Weight
Part Number (+0.01) B C D ko)
51991545 100 52
51991546 125 M12  |M12x1.75] 18 5o
51991547 100 T
51991548 125 M16  |M16X2 16 53

14 .43



SALVGIY T V BLOCKS

M Material : S45C steel
HEHeat treated

MBlack oxide finish

B Precision ground

BJ440-08032

BJ440-08040

I
. OO -
T g Tt ik
T i T
For M8 Socket-head ‘ 25+0,01 ‘ For M8 Socket-head
o5 Cap Screws 45 Cap Screws
O
| &
} yE
} © | G)
‘ T
Locating | 2 Locating ‘ =
Bushing ~ - Bushing ~ |
(G)% $8.5 (G)% - 885
L |Le12n6 _|.e12r6
Part Number - % el
min, max. ()
51991549 10 25 200
51991550 15 50 370

14 24




|
I
7\
&)
8
J I I I o
% )
©
| |
T T T
For B-dia
5 Locating Screws
BMMaterial : S45C steel
B Heat treated
M Black oxide finish
M Precision ground
<
g L
D; Q)
50
B C
Part Number A 7 Min. Max. D E F
51991551 63 12 15 80 M12x1.75 o 34.72
51991552 75 100 30 deep 39.65
51991553 63 16 35 80 M16x2 o5 34.72
51991554 75 15 100 35 deep 39.65
Proper Locating Screws | Weight
Part Number Cod. (kg)
51991551 29
51991552 51991862 33
51991553 29
51991554 51991864 3.3

14 .45



BJ770 METAL PROTECTION

PLUGS

51991556
Part Number Thread ergight
51991555 M12 15
51991556 M16 20
57290020 D16/M12 18

-Replacement protection plugs.
-Use to keep chips and dirt out of unused MTP holes.

BJ700 LOCATING SCREWS

v
K 4

Material:SCM435 steel
Heat treated

Black oxide finish
Precision ground

¢ E

# A

Al |cloje|r| & |"G"
51991862 33 |55 |67 59
51991863 | 12 | 43 |65 |77 | 18| 10 | M12x1,75 oo
51991864 40 | 65 | 81 T34
51991865 | © | 50 | 75 |91 | 24| 14| M6 g
71113953 20 | 38 | 48 3
71113954 25 | 43 |53 82
1113951 | 16 30 |48 (58 | 24| 8 | M12x1.75 1
71113955 35 | 53 |63 99

14 46




[A] oot
2 g
O
2
= =e| 3
(S
12
34 L1
L
Part Number Dgs L L1 V"(‘}iig)ht
57001051 25 77 34 0.81
57001052 40 87 44 1.12
57001053 50 87 44 1.36

B CENTERING PIN FOR ALIGNING HOLE

ivd %/

a — | a
O
=
12
L1 40
L

Part Number Dgs D1gs L L1 V\ziig)ht
57001061 25 20 75 35 0.23
57001062 30 20 85 45 0.34
57001063 30 35 85 45 0.40

14 . a7



EDGE CLAMP

Edge clamp

M12x14, complete with M12 mounting.

Body is made of case-hardened steel and blued.
Clamping hook is made of case-hardened steel and blued.
Tightening torque 75 Nm.

Mounted using strength grade 10.9 screws.

F1 | F2 [Weight
[KNI| [KNI| [g]

58990101  M12x14 | 14 | 65 |M12| 12| 5 | 1530

Order no. 42 % H+01| G

Special versions (dimension H +0.01) are available on request

Use:Advantages:Note:

M12
SW 6
R SiFE
F,

72

-
-
Aﬁ-gi__

50

D 68+2
H
{65 mm)

14 . 28



BASE PLATE, ROUND

Base plate, round

M12x14, complete with fixing screws.
Housing from hardened, nitride steel.
Fastened with screws of strength class 10.9.

Use:
Used in conjunction with side clamp 58990101
to clamp slot the table groove.

Advantages:

- clamping along the groove achieved with the side clamp only
- workpiece mounting surface increased by 30 mm.

- same external diameter as side clamp 58990101

0 Weight [ Note:
Sl Size ﬁ Hl © | "ig1 | Fiat sliding block 58990104
Enables the side clamp with round base plate
58990102 | Mi2x14 | 14 | 30 | M12 | 910 | 5 pe accurately positioned in the machine table groove.
|
O {II ‘ i E i
/ -
]
| Rt Q i
[T Irs) _
| o |‘ to‘
ol 1 - ] v 3
| | :, !
UL I 0 68 +2

Base plate

M12x14, complete with M12 mounting.

Body is made of hardened and tempered alloy steel,
Mounted using strength grade 10.9 screws.

Use:
Used in conjunction with side clamp 58990101
to also clamp slot the table groove.

Advantages:
- clamping also along the groove achieved

©
O

Weight with the lateral clamp only
Order no. Size ﬁ H G [l - workpiece mounting surface increased by 30 mm.
Z 9 - side clamp can be pushed 40 mm on the base plate
Mi2x14 | 14 | 30 | m12 | 1330

58990103 X Special versions (dimension H +0.01) are available on request.

65

40
D  H
@ | ©

14 40




CP106

TOE CLAMPS

Material:S45C steel

Finish :Black oxide
Heat Treated
A For Hex. Socket Head Cap Screws
%
L D)
Al Al
J
o Washer
N S
P r— |
‘ W
| J
I T 1M
|
Section A-A
H Clamping |Allowable Screw|Weight
Part Number| A|B|C | D|E|F |G (H7) J|IK|L|[M Force (N) | Torque (Nm) | (g)
51991557 (35|25 | 6 /245153 |10] 6| 7 M8/1.6|10 7,000 25 100
51991558 |43 /30| 8129 | 19| 4 |12| 6| 7 [M10j2 |11 8,500 50 185
51991559 |54 | 35| 9137 |23 |5 |16 ] 8|10 [M12/23| 12| 20,000 90 320
51991560 [ 65 4010145 [25| 6 | 20|10 | 10 |M16/3.2]| 14| 40,000 200 520

How To Use and

Install

¢ H +0.05

A

i

K

-Drill a cap-screw hole and a locking-pin

hole as specified.

-One flat washer is included.

14 so



CP107 SIDE CLAMPS

Material: S45C steel
Finish :Black oxide
Heat Treated

D K-For Hex. Socket Head Cap Screws
> T -1 T q j m
J
.
N | Washer
SeTei R RN
3391 $3355 N -
= = —= 0,
R 5535 ‘ ; .
'0.0.0‘ b’.’.‘. 1 1.
= =
] = O I
] = :
] = :
] RS )
RS2 B3 ‘ |
[5S234 RSS2
[53554] R334
[5355<] R334 i
K] s Lo L
(53554 R334
<> P>
T T
[
- |

Section A-A

Part Numberl| A | B | C |D|E | F |G (r|147) Jlk|L|m gfcrgp'(ﬁ) A#g:;z‘;'e(ﬁ?;?;” ng)ht
51991561 | 32 | 25 | 25 |215/ 15| 3 |10 6 7 M 8|16] 10| 7,000 25 | 115
51991562 | 40 |30 |32 |26 | 19| 4 | 12| 6| 7 M0[2 | 11| 8500 50 | 295
51991563 | 50 | 35 | 38 33 | 23| 5 | 16| 8|10 |M12[2.3] 12| 20,000 90 | 39
51991564 | 60 | 40 | 45 |40 | 25| 6 | 20 | 10| 10 IM16/32] 14| 40,000 200 | 640

How To Use and Install

-Drill a cap-screw hole and a locking-pin
hole as specified.
-One flat washer is included.

#H :8:55

14 51



CP100

SIDE CLAMPS

[Body]
Material: S45C steel
Finish : Black oxide
Heat Treated

[Arm]
Material: S45C steel
Finish : Black oxide
[Jaw]
Material: SKH51 steel
Finish : Black oxide
Heat Treated

S-Ball Thumb Screw

K

- . Ml |
JE (OO0 -

s

| )

@ o

Z|

T-Hex. Socket-Head Setscrew,

14 .52




PartNumber| A | B | c|D|E|F | |H| 4 | K|L|M
51991565 | 62 | 22 | 40 | 14 | 20 | 3 | 14 | 3 [25t032 12 | 14 | 85
51991566 | 78 | 25 | 50 | 18 | 25 | 4 | 18 | 37 3210 40 16 | 175 | 11
51991567 | 93 | 32 | 60 | 21 | 30 | 5 | 21 | 45 [40t048 20 |20 |13
51991568 | 124 | 38 | 80 | 28 | 40 | 6 | 27 | 6 |481063 25 |26 |17
Part Number| N | P | R s T Fcclfgp'(’,’% Aﬁgme(ﬁ?ﬁ)w W(ek'g;“
51991565 | 5 | 14 | 755|M 8x1.25-20 |M4x0.7-8L | 6,000 15 023
51991566 | 7 | 175 | 95 |M10x1.5-25L | M5x0.8-10L | 10000 30 041
51991567 | 8 | 21 | 113 |M12x1.75-30L |Méxi-12L | 17,000 65 075
51991568 | 10 | 28 | 151 |Mi6x2-40L | M8xi.25-16L| 25,000 130 157

How To Use and Install

Clamping Space

Fixture Plate

Smaller clamping space allows clamping a larger workpiece.

Hex. Socket Head Cap Screw

,7,,7E7,,,

Hex. Socket-Head Setscrew

The hex. socket-head setscrew works to prevent the clamp from
sliding back if screwed in until it contacts the cap screw.

14 .

53




CP101 SIDE CLAMPS

[Body]
Material: S45C steel
Finish : Black oxide

[Arm]

Material: S45C steel

Finish : Black oxide
Heat Treated

[Jaw]

Material: SKH51 steel

Finish : Black oxide
Heat Treated

e
D Washer x 2

o O )

P-Ball Thumb Screw

A
N

|
f

R-Hex. Socket-Head Setscrew

14 .54




Part Number| A B C D E IF G H J K L

51991569 40 50 40 20 6 35 10 53 | 12 21 85
51991570 50 65 50 25 8 45 12 74 16 27 | 11
51991571 60 70 60 30 10 50 15 8 20 31 13
51991572 80 90 80 40 15 65 20 | 102 | 25 39 | 17

Part Number| M | N p R F(’;":?ep'{‘ﬁ) Aﬁgﬁuﬂeﬁ?ﬁw W&g? t
51991569 | 32 | 625 M8x1.2535. | M4x0.7-10L | 11,000 25 033
51991570 | 40 | 74 | Mioxi5-40L | M4x0.7-12L | 18,000 50 0.66
51991571 | 48 | 91 | Mi2x1.7550L | M5x0.8-15L | 25,000 9 1.06
51991572 | 64 | 115 | Mi6x-60L | Mexi-20L | 46,000 200 238

How To Install

Hex, Socket-Head Setscrew " \_Hex._ Socket-Head Cap Screw

The hex. socket-head setscrew works to
prevent the clamp from sliding back if
screwedin until it contacts the cap screw.

-Two flat washers are included.

14 .55



CP102 WIDE-JAW SIDE CLAMPS

[Bodyl]
Material: S45C steel
Finish : Black oxide

[Arm]

Material: S45C steel

Finish : Black oxide
Heat Treated

[Jaw]

Material: SKH51 steel

Finish : Black oxide
Heat Treated

(SWIVEL) J-For Hex. Socket

\'5",“{\7. 5° Head Cap Screws

\M-Ball Thumb Screw

=, i
! | ! ___'b,- | I | I
s | B T T T AT
| g Wi il | W
| | | Tl ] FI i A&l P L
: ; “\V e Py Py
I O I ! : H : I 1 :
{ | o I 0o 0o
| }@ ‘@: ! | : x + : | : | : | :
N——1] b U Pl
T I T | T I T
N-Hex. Socket-Head Setscrew ! A !
Clamping | Allowable Screw |Weight
Part Number| A B|{C|[D|E|F|G|H|J|K]|L M N Part Number Force (N)| Torque (N'm) | (kg)
51991573 | 45 | 45 | 40 | 30 [ 25 |53 ] 12 | 31 [M 8| 32 |62.5|M 8x1.25-35L |M4x0.7-4L 51991573 | 11,000 25 0.55
51991574 | 55 | 55 |50 |40 |30 | 71| 16 | 39 [M10| 40 |74 | M10x1.5 -40L [M4x0.7-4L 51991574 | 18,000 50 1
51991575 | 65 | 65 | 60 | 45 [ 35 |8 | 20 | 47 [M12] 48 |91 |M12x1.75-50L |M5x0.8-5L 51991575 | 25,000 0] 1.69

How To Use

The jaw swivels to fit an unmachined surface of the workpiece,

14 s6



CP104

TOE CLAMPS

[Body]

Material: SCM440 steel

Finish : Black oxide
Heat Treated

[Jaw]

Material: SCM440 steel

Finish : Black oxide

Heat treated on edge

Serrated Ground
A
D
5 > —G )+ uwo
L-For Hex. Socket /
Head Cap Screws

| | ( N |

M M ©

Lo o] Loopop | Serrated

‘I “ 1 11 11 1 [» I‘ _) o
|

VL—THV Ground

’T’TT TT’T
Serrated Clamping | Allowable Screw |Weight
Part Number S A R N e (N)| Torque (N'm) | (g)
51991576 [39.5) 65| 7.5/25|45|16| 7 |15 7|4 M 825 4,000 8 160
51991578 [60 | 85/10 | 406022 /12|12 | 9| 6 M12 35 9,000 26 450
51991580 |77 [100[14 |50 7030|142 |13 8 |M16/ 40| 17,000 60 900
Ground Clamping | Allowable Screw |Weight
Part Number AIBICIBIEFIGIHIJEKILIM Force (N)| Torque (N-m) | (g)
51991577 [39.5) 65| 7.5/25 /45|16 7 |15| 7|4 M 8/ 25 4,000 8 160
51991579 |60 | 85/10 |40|60]22 1212 | 9| 6 |M12/ 35 9,000 26 450
51991581 [77 |100/14 |50 /70130142 | 13| 8 |M16/40| 17,000 60 900

14 .57




SIDE CLAMPS

[Body & Jaw Carrier]

Material: SCM440 steel

’ SR Finish : Black oxide
Heat treated
3 [Jaw]
Material: SCM440 steel
Finish : Black oxide
Heat treated on edge
Serrated Ground
A
%
(N
> e —t | m
L-For Hex. Socket /
Head Cap Screws
X
O /@g
A Ve
N T
| |
=S S © |  Serrated
Y 3
T
Ground
Serrated alslclolelrlalulylklL|m| Clamping |Alowable Screw| Weight
Part Number Force (N) | Torque N'm) | (g)
51991582 [39.5| 65[19.5/25|45|16| 7 |15] 7| 4 M 8/ 25 4,000 8 180
51991584 [60 | 85129 |40 /60|22 |12 |2 9|6 M12 35 9,000 26 500
51991586 |77 (10038 |50 (70[30 /142 |13 8 |M16/40] 17,000 60 1,010
Ground Clamping |Allowable Screw | Weight
Part Number A|B|CID|E|F|GIH|JIKILIM Force (N) | Torque (N:m) (9)
51991583 [39.5 65(19.5/25 45|16 7|15 7| 4 M 8/ 25 4,000 8 180
51991585 (60 | 85129 |40 (60|22 |12 |2 9|6 M12 35 9,000 26 500
51991587 |77 100138 /50|70 /30 14]2 | 13| 8 M16/40| 17,000 60 1,010

14 58




BJ101 ADJUSTABLE TOE CLAMPS

=

[Body]
Material:FCM440 steel
Heat treated
Black oxide finish

[Sliding Nose]
Material:SCM440 steel
Heat treated (on edge)
Black oxide finish
Precision ground or serrated

Ground

Serrated

D _ E

By o)

Washer

7 7 y———! —————————— F===1
O .S — DN
(é/ ( LT,,‘ 7777777777 H}J LL|  Serrated
©) / = = |
>
Yo ‘(
/ ( Lo Dw Ground
Serrated Weight
Part Number o g c = £ 4 G = d X L i ()
51991588 72 | 25 | 75455165 | 16 7 | 14 | 85| 4 7 |15 | 150
51991590 105 | 35 |10 |65 |265| 22 | 12 | 20 | 13 6 9 | 2 400
51991592 137 | 40 |14 ]895] 30 30 | 14 | 26 |17 8 13 | 2 830
Ground Weight
Part Number | A | B | C | D | E FlrG | H | J Kl LM g
51991589 72 | 25 | 75|455|165 | 16 7114 | 85| 4 7 | 15 | 150
51991591 105 | 35 |10 |65 |265| 22 | 12 | 20 | 13 6 9 |2 400
51991593 137 | 40 |14 189530 30 | 14 | 26 |17 8 13 | 2 830
When Used Singularly When Used with Slide Stop Weight
sl Clamping Force (N) | Allowable Screw Torque (Nem) | Clamping Force (N) | Allowable Screw Torque (Nom) | (@)
51991588
51991589 3,600 6,5 4,000 8 150
51991590
~ 51991591 | 7,400 19 10,400 26 400
51991592
51991593 | 11,700 32 24,000 60 830

14 59



BJ102

ADJUSTABLE SIDE CLAMPS

[Body & Jaw Carrier]
Material:FCM440 steel
Heat treated
Black oxide finish

[Jaw]

Material:SCM440 steel
Heat treated
Black oxide finish

Serrated Ground Precision ground or serrated
A
D E
| L)
\ \ i Y.
Washer
| O
! |
= i Yt ‘Ffﬁ‘r\
@ : @ © T,,L ,,,,,,,,,, LD LL|  Serrated
= =4 _
>
1
| — f
@ | @ Ground
|

Serrated Weight
Part Number A B Cc D E F G H J K L M @
51991594 72 | 25 | 195|455 | 165 | 16 7 | 14 | 85| 4 7 115 ] 160
51991596 105 | 35 | 29 65 |265 | 22 12 | 20 | 13 6 9 | 2 440
51991598 137 | 40 |38 |895]30 30 | 14 | 26 |17 8 1312 920
Ground Weight
Bt Numlber A B C D E F G H J K L M @
51991595 72 | 25 | 195|455 | 165 | 16 7 | 14 | 85| 4 7 1 15| 160
51991597 105 | 35 |29 |65 |265| 22 12 | 20 | 13 6 9 | 2 440
51991599 137 | 40 |38 |895]30 30 | 14 | 26 |17 8 13 ]2 920
Clamping Allowable Screw Weight
Part Number Force (N) *) Torque (N-m) *) (9)
51991594
51991595 3,600 6,5 160
51991596
51991597 | 7,400 19 440
51991598
51991599 11,700 32 920

Note *) The stated values are effective when used singularly (not mounted on a serrated adaptor).

14 .60




ADJUSTABLE TOE STOPS

- =

Serrated

[Body]
EMaterial : FCM440 steel
WBlack oxide finish

[Jaw]
EMaterial : SCM440 steel
B Heat treated
WBlack oxide finish
MPrecision serrated

D E

f 1@ ‘ N\
) I
— ‘% ——i}—— o T m
! @ | -

Washer,

e Serrated

PartNumber| A | B | c | D | E| F | 6| H| J]|K W(e;%ht
51991600 | 60 | 25 | 75 | 335 | 165 | 16 | 7 | 14 | 85 | 15 | 120
51991601 | 9 | 35 |10 |50 |265 | 22 | 9 | 20 |13 | 2 | 330
51991602 | 115 | 40 | 14 675 30 | 30 | 13 | 26 |17 | 2 | 60

Note *) The stated values are effective when used singularly (not mounted on a serrated adaptor).
- Stop that mounts on a BJ500, Rack Block to prevent backslide.

14 . 61




ADJUSTABLE SIDE STOPS

BJ202

[Body]
BEMaterial : FCM440 steel
HEBlack oxide finish

[Jaw]
BMMaterial : SCM440 steel
B Heat treated
M Black oxide finish
MPrecision serrated

Serrated

<§zzzzT:8% S| T m

Washer

Serrated

Part Number

A

B

D

E

F

H

J

Weight
(9)

51991603

50

25

19.5

23.5

16.5

16

14

85

100

51991604

75

35

29

35

26.5

22

9

20

13

310

51991605

9%

40

38

47.5

30

30

13

26

17

625

Note *) The stated values are effective when used singularly (not mounted on a serrated adaptor).
- Stop that mounts on a BJ500. Rack Block to prevent backslide.

14 .62




BJ500 RACK BLOCKS

For G- Socket-head
Cap Screw

m O

=

|
D
N\
54}
|
|
D

M Material : S45C steel T v@-ﬁ}—y _
M Black oxide finish 5 i i i
E <
[/ :

1Y) o

Part Number| A | B | C | D | E | F | G H J W(i'g%ht
51991606 16 7 Through 0.13
51991607 20 9 0.17
51991608 | 25 | 13 0.21
51091609 | 3 oo | 50| 25| 25 | 125 M8 M ex1s o o
51991610 | 40 | 28 0.33
51991611 50 | 38 0.42
51991612 | 20 | 5 034
51991613 25 | 10 Through|_ 0.45
51991614 | 32 85 | 35 | 50 | 20 | M12 | M12x1.75 057
51991615 | 40 | 12 30 | o7
51991616 | 50 35 | 09
51991617 25 6 Through 0.46
51991618 32 | 13 0.62
51991619 | 40 9 | 40 | 50 | 25 | Mi6 |Mi6x2 | 30 | 078
51991620 | 50 | 15 4 | 08
51991621 63 1.24
HEHow To Use
BJ101

Adjustable Toe Clamp

Serrated riser that prevents BJ101/BJ102 clamps
and BJ201/BJ202 stops from slipping backward.

14 .63



oAk [1)[e=2REM BLOCK PUSH CLAMPS

[Body]

Material: S45C steel
Finish : Black oxide

[Piston]

Material: S45C steel
Finish : Black oxide

Heat Treated

[Knurled Knob]
Material: S45C steel
Finish : Black oxide

CP110 CP111
(Cap Screw Style) (Knurled-Head Screw Style)
A
N-Mounting Hol 2 S
-Mounting Holes E/2 ‘
< { —————— B
T@VQW@V \P—Hex. Socket Head
‘ ‘ Cap Screw
L C 1 43
Roll-Pin Holes
CP110

(Cap Screw Style)

-G
#J
L
D
e
£
|
|
B

CP111 U

-——
= —

—
SN

i A=
‘ ‘ ‘ P-Hex. Socket Head Screws

Part Number A|lB|C| D E|F|G|H]J (! LI M|N P R S| T

-0.3,
51991622 51991626 35|24 19575/ 20 | 26 | 14| 8 |14 |10 2 7 |[M5|M8x1.25 |[M5x0.8 8deep| 4 | 24
51991623 51991627 45 129 |12 |10 | 25 |35 |16 | 10 | 18 | 12 |2 8 |[M6|M1Ox1.5 |[M6x1 10deep| 4 | 24
51991624 51991628 55 | 31 |15 |125] 30 | 40 | 18 | 12 | 20 | 14 | 25| 8 |[M 8 |M12x1.75 |M 8x1.25 12 deep| 6 | 30
51991625 51991629 70 1 37 |18 |15 |40 | 50 | 20 | 16 | 256 | 19 |3 8 |M10|M16x2 M10x15 15deep| 8 | 36

14 62



Cap Screw Style Knurled-Head Screw Style
Clamping|Allowable Screw |Weight

Clamping |Allowable Screw|Weight

e [l Force (N)| Torque (N-m)| (g) it My Force (N)| Torque (N-m) | (g)

51991622 6,200 10 160 | 51991626 600 1 180
51991623 11,000 22 340 | 51991627 500 1 360
51991624 20,000 48 540 | 51991628 600 1.5 570
51991625 37,000 121 1,050 | 51991629 600 2 1,100

Note : The stated values of both "Clamping Force” and ”Allowable Screw Torque” are based on the manual operation of the knob.

How To Use CP112 CP110
Block-Push-Clamp V-Pad Block Push Clamp

58990201
Fixed V-Block

Conical Pad (Custom-made)

{19 EEI

Depending on workpiece shapes, a custom pad can mount on the Block Push Clamp.

CP112 MOVABLE BLOCK PUSH CLAMP V-PADS

C For J-Hex. Socket
‘ ‘ Head Cap Screw

Material: S45C steel |
Finish : Black oxide \
Heat treated

Part Number | A | B | C (,[3_)] E|lF|c |1 y | Pushels

o min, | max (9)
51991630 | 38 | 19 | 16 | 10 | 15 | 35 | 92| 15 | 60| M 5 65
51991631 | 50 | 24 | 19 | 12 | 15 | 45 |11 | 20 | 80| M 6 125
51991632 | 65 | 32 | 22 | 14 | 2 | 55 |15 | 25 | 100 | M 8 250

51991633 75 | 38 | 25 | 19 | 25 | 75 | 187 ] 30 | 120 | M10 | 390

CP112 FIXED V-BLOCK PUSH CLAMP
For F-Hex. Socket
Head Cap Screw B
C D
= ] n
_r- ¥
! < g \e,
Material: S45C steel |t _@ 4 y
Finish :Black oxide = ur ~_
Heat treated
H Weight

PartNumber | A | B | C | D E P e T (Kg)

58990201 38 | 25 |16 | 8 8 | M6 | 15 | 60 | 0.09
58990202 50 | 35 |19 | 10 | 10 | M8 | 20 | 80 | 0.19
58990203 65 | 40 | 22 | 12 | 12 |M10| 25 | 100 | 0.30
58990204 75 | 50 | 25 |20 | 15 [M12] 30 | 120 | 0.52

14 .65



REVERSE SCREW SIDE CLAMPS

For A- Socket-head Cap Screws

[

=== -
‘ |
|
M

[Body]
B Material : S45C steel
MBlack oxide finish

[Screw]
BMMaterial : SCM435 steel
B Heat treated
WBlack oxide finish K

LLl
O
\
Part Number | A B c|lo | E|F |G| H|J]|K|L]|M V"(ekig;‘t
51991634 M8 | M8x125-50L | 18 7 55 45 30 20 3 20 45 25 0.45
51991635 M12 | M12x1.75-80L | 27 14 90 75 50 37 5 33 85 50 2.5
51991636 Mi16 | Mi6x2 -80L| 27 10 90 75 50 33 5 33 85 50 2.3
B Application Examples
Casting Surface Casting Surface Casting Surface
& &Y ./
~ T ~
o ' ~. v o "
N < ~ S
@) "\}‘ D<) @) Q\, BJ112
2‘ N ) 2\ 2\ XE D
- Q) . . . ) Reverse Screw
. Side Clamp S~ T~ @ » Side Clamp
= T &
P el
e o
2 X O
u
. Support Block 7 o~ Btlff.\%]
2/‘ 2/‘ Screw Jack 2/’ Miniature Jack
Machined Surface Surface Casting Surface

14 .66



HOOK CLAMPS

Material:SCM435 steel
Heat treated M- Hex

Black oxide finish Socket-Head Cap Screw

Precision ground #B_HG)

-Use with a BJ530 Hook-Clamp Holder.

How To Use

(Reference)
M8 Size M10 Size M12 Size M16 Size
# 185 5 # 2006 % % 256 % # 3210 &
C ‘ : ! | D)
J i | ‘ ‘ 0
| | RS e

‘ B |

Q H | |

oy | N ‘ |

M8x1. 25 o ‘ 9 | 9
Miox1.5/ | | |
Mi2x1,75/ Y M16x2 /
Hook Clamps can be plugged directly into custom
blocks with receiving holes as specified above.
B Allowable Screw | Weight
Part Number | A | 7)| C D | E F 1 G| H J K L M Torque (N-m) (Kg)
51991637 20 15 38 90
51991638 25 | 18 | 37 | 58 | 22 | 10 | 23 12 - - M8x1.25 - 50L 33 95
51991639 30 20 30 105
51991640 | 30 | 5y | 54 | 75 | 24 |12 |30 | 15 | 201 _ _ M10x1.5 - 65L 38 200
51991641 40 25 32 210
51991642 40 66 16 60 280
51991643 50 | 25 68 92 | 32 | 18 | 39 18 25 - - M12x1.75 - 80L 50 310
51991644 60 46 350
51991645 40 66 16 31 60 280
51991646 50 | 25 68 92 |32 | 18 | 39 18 25 | 38 | M12x1.75 | M12x1.75 - 80L 50 310
51991647 60 46 46 350
51991648 40 170 420
51991649 50 | 32 | 75 |101 | 36 | 22 |39 | 21 | 25 - - M16x2 - 85L 150 470
51991650 60 130 530
51991651 50 38 150 470
32 | 75 |101 | 36 | 22 |39 | 21 | 25 -

51991652 | 60 46 | 12175 | Mi6x2- - 85l 130 530

14 .67



HOOK CLAMPS WITH SPRING

Wl m o O
©
(@)
&
M- Hex. Socket-Head o
Cap Screw — g
[ : 3|
S S S §
| T e
Material:SCM435 steel i ] &)
Heat treated | ‘ | — 1
Black oxide finish 1
Precision ground |
T
Part Number | A B C D E F G H J K L
51991655 30 22 10 35 22 12 10 68 | 19 20 M 8x1.25
51991659 40 16 107
51991660 50 32 18 50 36 15 30 25 M12x1.75

51991661 | 60 18 109

51991665 40
51991666 50 | 36 | 2 | 50 | 36 | 21 | 15 | 116 | 30 | 25 | Mi6x2
51991667 60

Part Number M N Clamp(lr’w\gl;)Force A_:_Ig\rﬂgie (SNcrr:\)N W(eég)ht
51991655 M 8x1.25-30L 6 6,700 20 135
51991659 13,500 450
51991660 M12x1.75-45L | 10 12,600 45 480
51991661 11,700 520
51991665 13,400 630
51991666 M16x2 -55L | 10 12,400 60 680
51991667 12,000 740

14 .68



H
G
7 ’ o R L
’. Ll O Ty
\‘N’ e 1T T 1—_—_—1¥ 7"
\
D J
A
Material:S45C steel B
Black oxide finish
C Allowable Screw |Weight
Part Number| A | B 7 D|E|F G H J Torque (N-m) 9| (g)
51991671 55| 74118 | 25 | 22 | 24 |M 8x1.25 |[M 8x1.25 | 20 30 140
51991672 | 63| 93 21 400
51991673 801110 20 | 30 | 30 | 32 |M12x1.75 | M10x1.5 23 40 500
51991674 | 80110 1,080
51991675 |100 130 25| 40 | 36 | 40 [M12x1.75 |M12x1.75 | 25 50 1.080
51991676 | 80110 1,690
51991677 | 100130 32 | 40 | 46 | 50 |M16x2 M16x2 25 80 2,000
%) The above screw torque values are effective for istallation of Hook Clamps.
How To Use
BJ130
Hook Clamp
\ BJ530
@/HookCamp Holder
BJEXO
Riser Cylinder

Holder that is specifically designed to receive a
BJ130 Hook Clamp.

14 .69



BJ600 RISER CYLINDERS

Material: SCM435 steel(Mini)

Heat treated(Mini)
Black oxide finish

S45C steel(Standard&heavy)

Part Number | A | B | Cc | D E F W‘(aé%ht
51991678 32 51 105
51991679 40 | 59 135
51991680 50 | 69 170
51991681 65 | g4 | 22 | 24 M8 20 220
51991682 80 | 99 275
51991683 | 100 | 119 345
51991684 50 | 80 480
51991685 65 95 640
51991686 80 | 110 | 36 | 40 |Mi2x75 | 35 | 780
51991687 | 100 | 130 980
51991688 125 | 155 1,230
51991691 50 80 770
51991692 65 | 95 1,000
51991693 80 | 110 | 46 | 50 |Miex2 35 | 1,230
51991694 | 100 | 130 1,540
51991695 | 125 | 155 1,920

14 . 70




A-Adjustment Screw
\ |
X
HHEDH
[7 /
F
(For Mini) J
[Body]
Material:S45C steel
Black oxide finish
[Adjustment Screw]
Material:Steel
Heat treated
Black oxide finish
§ ]
ahd @
B 1 Ja
=9= m
— | | N ©
[
BN
|
For G- Socket-Head
Cap Screw
Part Number | A B|lc|D|E|F|G|HI|UJ W?ég)ht

51991698 |M8x125 | 32 | 25 | 20 | 40 | 21 | M8 7 50 95
51991699 |Mi2x1.75 | 50 | 40 | 32 | 60 | 36 | Mi2 | 12 | 100 500
51991700 | Mi6x2 63 | 50 | 40 | 80 | 46 | Mi6 | 14 | 100 | 1,200

-Side stop that offers three options of screw height.
-Can also be used as auxiliary clamps.

14 . 71



BJ211 ADJUSTABLE MINIATURE STOPS

Heat treated

Black oxide finish

Material:S45C steel

o

For G- Hex. Socket Screw

-

Part Number | A | B | C | D | E F G W‘Eg)ht
51991213 | 40 | 56 | 48 | 40 | 13 |M 8x1.25 |M 8x1.25 | 60
51991214 | 50 | 70| 60 | 50 | 17 |Mi0x15 |M10xi5 | 120
51991215 | 60 | 84 | 72 | 60 | 19 |Mi2x1.75 |Mi2x175 | 190
51991216 | 80 | 112 | 96 | 80 | 24 |Miex2  |Mi6x2 | 410

Application Examples

BJ130

Hook Clamp

BJ530

Hook-Clamp Holder

Support

\BJZ] 1
Adjustable Miniature Stop

Miniature size allows use in small space.

Knurled Nut

L\

=/

BJ211
Adjustable Miniature Stop

=3

Can be used as auxiliary clamps.

Extension Bolt

14 .72




SCREW STOP BUTTONS

H-Hex. Socket-Head Setscrew

J-Hex, Socket-Head Setscrew
(with brass pad at the end)

Material: S45C steel :::E‘;::"_\*
Finish :Black oxide £ 7,7,%Q,% M
Heat treated :::::::#:::::: = O
N~ —
||
| )
|
c S

Part Number | A | B | C | D | E | F| G H J W‘(*g)ht
51991701 | 30 |13 | 7 | 10 | 19 | 7 |M8xi25 M 6x1  |M5:08-12L | 40
51991702 | 40 | 165| 85| 12 | 22 | 8 |Mi0xi5 |M 8x1.25 |M5x08-12L | 75
51991703 | 50 |21 |11 | 15 | 24 | 9 |M12x1.75 IM10x15 |Mexd -20L | 120
51991704 | 60 |23 |12 | 20 | 30 | 12 |Mi6x2  |M12x1.75 [Mexi -20L | 210

How To Use

J-Hex. Socket-Head Setscrew
(with brass pad at the end)

.

%) Minimize this clearance
when installing.

Installation Information

1. Screw in the body completely.

2. Screw back the body and set the adjustment screw,

3. Tighten up the hex. socket-head setscrew to lock
the body.

-Use to stop a low-profile workpiece.

14 .73



ADJUSTABLE STOPS

D

H- Hex. Socket Screw

:’::I::‘:
| |
< | ‘ |
| |
O =
L
[Body] L,‘ |
B Material : S45C steel L L]
WBlack oxide finish : ‘ :
[Bolt]
B Material : SCM435 steel
BHeat treated For G- Socket-head Cap Screw
M Black oxide finish
Part Number | A | B c D | E|F | ¢ H W‘(aé%ht
51991705 45 | 25 | 20~35 | 70 | 85| 7 | M8 |[M8x1.25| 180
51991706 55 | 30 | 25~45 | 90 | 105 | 9 | M10 |M10X15 | 315
51991707 60 | 32 | 30~50 | 100 | 125 | 11 | M12 |M12x1.75| 400
51991708 80 | 38 | 40~65 | 100 | 165 | 15 | M16 |Mi6X2 630

- Side stop that provides fine adjustment of bolt height.

BJ360

COMPACT WORK SUPPORTS

[Body]

Finish
[Piston]

Material: S45C steel
:Black oxide

Material: SK4 steel

H

2 $A L
[
& #B
I Il
A
J-Socket-Head Ball Screw
“ |
o ; q
) 'S
—L
. D
| Knurled Thumb Knob

How To Use

BJ360

) Compact Work Support

Extension Bolt

Finish :Black oxide
Heat treated Note) The socket-head ball screw is glued to the knurled thumb knob.
Part Number | A B © D E B G H J K
51991148 15 6 18 5 3 16 | 13 | M 8x1.25 | M4x0.7-16L | 16
51991149 19 8 22 6 4 20 | 17 | M10x15 M5x0.8-20L | 20
51991150 22 | 10 | 25 24 | 19 | Mi12x1.75 | Méex1 -25L | 24
Piston Spring| Support Capacity| Weight
Part Number L M Force (N) (N) @
51991148 13.2 1.5 10 3.0 200 36
51991149 16.3 | M4x0.7-6L 18 10 3.0 300 72
51991150 22.3 ' ) 400 150

14 .74




BJ350 WORK SUPPORTS

Application Example

A
F

For N- Socket-Head ||  —--—--—--—--
| ’_ﬁ. Cap Screws Sy -- ?

I .
pp p 3 N
e - _ m N F_
= - [ Work Support
\ ISSANY
@ ; i N
S\
%

M3 Cheese Head Screw ~ L y % §

[Body] #E
Material:S45C steel M- Ball Thumb Screw | # r Ideal for preventing the workpiece
Black oxide finish ‘ from chattering and deflecting.
[Piston] ‘ Th Hive locki hani P

Material:SK4 steel L O [a) .e pOSItIVe oC Ing. meC anism oftrers

Heat treated ‘ o high support capacities.

Black oxide finish ‘ -The above support capacity values
are reached when the ball thumb screw
is fully tightened.

Part Number A B @ D E F G H J K
51991152 38 19 29 35 12 15 15 17.6 13 8

51991153 50 22 37 47 16 20 20 21.1 16 10
51991154 65 25 42 52 19 25 20 246 | 185 15
51991155 75 32 47 57 25 30 27 283 | 25 15

Support Piston Spring | Weight
it NUioEr L t A Capacity (N) | Force (N) (9)
51991152 M 6x1 10 deep |M 6x1 -16L| M 6 4,000 Oto 6 150
51991153 M 8x1.25 15 deep |M 8x1.25 -20L| M 8 6,000 Oto 7 285
51991154 M10x1.5 15 deep |[M10x1.5 -25L| M10 7,500 1to 11 480
51991155 M12x1.75 20 deep M12x1.75 -30L| M12 9,000 1to 11 800
Application Example
g_é&gss Hex. Wrench - iﬁ )
A][- T ‘ A-f ,,,,,,,,,,,,,,,,,,,,,,
M-Socket-Head Cap Il e 2 Q
Setscrew ' Support Tip ;"!l‘ Hex. Nut \\ :
o _F 2A :
BJ351
L-Ball Thumb Screw ‘ ‘ ‘ K f‘% Work Support Cyinder _t
[l [T
EH A= L
[B’?/[dy] 1:545C | % i © ‘
aterial: stee . A
Black oxide finish w T ‘ Ideal for preventing the workpiece
[Piston]_ | L Mounting Scre M wi from chattering and deflecting.
Material:SK4 steel Section A-A -The positive locking mechanism offers
Heat treated high support capacities
Black oxide finish -
To install, insert a hex. wrench through the piston |-The above support capacity values
into the mounting screw. are reached when the ball thumb screw
is fully tightened.

Part Number A B C D E F G H J K
51991156 28 | 14 | 33 | 39 | 10 |[131]222| 4 |M 6x1 M 6x1 12 deep
51991157 35 | 19 | 42 | 52 | 14 | 172|275]| 5 |[M 8x1.25 | M 8x1.25 16 deep
51991159 50 | 26 | 60 [ 70 | 16 | 28.1 | 421 8 |M12x1.75 | M12x1.75 24 deep
51991160 60 | 33 | 70 | 80 | 22 | 266|474 10 Mi6x2 M16x2 32 deep

Part Number L M Support( r\(j?)apacny Piston S(p’ilsg Force We(:lgg)ht
51991156 M 6x1  -16L|M4x0.7 - 8L 4000 10 to 22 150
51991157 M 8x1.25 -20L|M4x0.7 - 8L 6000 10 to 27 300
51991159 M12x1.75 -30L|M5x0.8 -12L 9000 15 to 30 865
51991160 M12x1.75 -30L M5x0.8 -15L 9000 15 to 35 1390

14 .75



CP300 EXTENDABLE WORK SUPPORTS

[Body]
Material: S45C steel
Finish : Black oxide

[Piston & Locking Pin]
Material: SK4 steel
Finish : Black oxide

Heat Treated

[Spindle]

Material: S45C steel
Finish : Black oxide
Heat Treated

[Piston Plug]

Material: S45C steel
Finish : Black oxide

[Knob]
Material: FC200 cast iron
Finish : Chrome plated

A M

M3x0.5-5L Retaining Screws K H
H/2 ‘

YO < ©

/P () ) E— 1=z
Yo Q
¢ P Hand Knob
L

T 9 I
Vol g —— 1 T
1Y/ -
| b Lo
T T

V-Hex. Socket-Head Setscrew/

N | =
‘N N
; F e — 7*]‘7”’3?

el

Turning the hand knob clockwise lets the locking pin move upward
and turning it counterclockwise lets the locking pin move downward.

14 .76




Part Number | A|B|C|D|E|F|G|H|J|K|L|M|N|P|R|S
51991709 80,40 | 31|40 | 4 |16 | 25 |40 |25 |10 | 18 |22 |32 |55 | 8 |235
51991710 95,50 39|50 |5 |20|32|50 3010232540 65| 9 |28
51991711 115/60 1 47 | 60 | 6 |24 |38 | 60 |40 | 15 (28 |32 |50 |19 |12 355

Support |Allowable Screw Weight

Part Number T U V Capacity(N)| Torque (Nm) | (kg)
51991709 M 8x1.25 12 deep |M 8x1.25 | M4x0.7-10L 700 1 0.82
51991710 M10x1.5 15 deep |M10x1.5 | M4x0.7-10L 800 1.5 1.52
51991711 M12x1.75 18 deep | M12x1.75 | M5x0.8-16L 900 2 2.67

Note : The stated values of both "Support Capacity” and "Allowable Screw Torque” are based on the
manual operation of the hand knob.

How To Use

Conventional Method

Cumbersome height adjustment with a wrench l
Limited positioning area

Extendable Work Support Method

Easy height adjustment with a hand knob
Flexible positioning

Hand Knob

|
]
Support Tip (custom-made) /yﬁ\

Extention Spindle
(Custom-made)

Spindle Holder
(Custom-made)

-Connecting an extention spindle allows adjusting the part height with ease.
-Provide a tapped hole for the extention spindle for connection, as specified in chart above.

14 .77



BJ330 SCREW JACKS

[Body]
Material:S45C steel
Black oxide finish

[Bolt]

Material:SCM435 steel
Heat treated
Black oxide finish

E B . A R
F
{7
e ittt
N A A B o e
- G
Part Number | A | B | C | D | E | F g |Load Capacity| Weight
(N) (9)
51991712 | 40 | 10 350
51991713 | 50 | 20 | 30 | 40 | 36 | 30 |Mi275 | 31800 420
51991714 | 70 | 40 570
51991718 | 50 | 20 430
21091719 |0 a0 | X | 9 3 | 30 |Mie 31,800 o

SCREW-JACK TIP

|
C T "
Q T

R30 ‘
#1096

Material:S45C steel
Heat treated
Black oxide finish

Part Number st s
(9)
51991722 50

14 .78



BJ331 MINIATURE JACKS

How To Use

< Hg[ﬁ )

L BJ331
i Rest Pad Miniat Jack
Material:S45C steel est Pa iniature Jac

Heat treated
Black oxide finish
Hardness:RC33 - 39

7
It
\
i

Part Number | A | B C | D E E G W<(eigg)ht
51991161 37| 6 T
51991162 6 43 1| 6] 25| 18 M6 "
51991163 45| 8 w0
51991164 8 g | qg | 7| 30| 17 MBS i
51991165 58 | 10 e
51991166 10 g o0 | & | 40 | 19 |MI0X15 o
51991167 72 12 0
51991168 12 g o | 10| 50 | 24 |M12x1.75 20
51991169 89 | 16 o
51991170 | 16 [105 | 32 | 13 | 60 | 30 |Mi6x 265
How To Use
A
B
____ N\
[
1D |\ EfAcross 2 Flats)
BJ332
Material: S45C steel Jack Screw
Finish : Black oxide
Part Number | A B C D E F G W(eég);ht
51991173 30 | 20 20
51991174 | 40 | 30 | 13| 5| 13 | M&i25 |M6xi 6 deep|
51991175 38 | 24 5
51991176 | a8 | 3¢ | 17 | 6 | 17 | M5 M 8x1.25 8 deep )
51991177 51 33 %
51991178 | o6 | 43 | 2 | 7 | 2 | Mix175 |Mi0x15 10 deep|— -
51991179 62 | 40 Bl
51991180 | 77 | =5 | 27 | 10 | 27 | MiBx2  |M12x1.75 12 deep|—, o

14 .79



BJ333

SMALL SCREW JACKS

How To Use

-

A C
—

Material: S45C steel

Finish :Black oxide

Part Number| A | B | c | D | E G H W‘Z;%ht
51991181 40 | 10
51991182 50 | 20 12 16 13 13 | M 8 x1.25 M 6x1 6 deep
51991183 50 10 110
51991184 60 | 20 14 | 20 17 17 | M10x1.5 [M 8x1.25 8 deep 135
51991185 65 15 220
51991186 80 | 30 19 | 24 | 22 | 22 | M12x1.75 M10x1.5 10 deepi275
51991187 80 | 15 460
51991188 %5 | 30 24 | 32 | 27 | 27 | Mi6x2 M12x1.75 12 deepi555

55 BJ333
70 Small Screw Jack

Screw
Support

BJ601

SMALL RISER CYLINDERS

Material: S45C steel
Finish :Black oxide

How To Use

BJ333

Small Screw Jacks

BJ6O1

Small Riser Cylinders

Part Number| A | B | Cc | D| E | F W‘fig’)ht
51991189 | 32| 44 18 | 45
51991190 | 40| 52 55
51991191 | 50| 62 70
51901192 | 65| 77| ' | 18 MBSl 0 [Ty
51991193 | 80| % 115
51991194 | 100 | 112 145
51991195 | 40| 54 2 | 85
51991196 | 50| 64 105
51991197 | 65| 79 145
51991198 | 80| o4 | '/ | 20 MOKIS | o0 Mg
51991199 | 100 | 114 230
51991200 | 125 | 139 290

Part Number| A | B | C | D| E | F W%g)ht
51991201 50 | 69 | 160
51991202 | 65| 84 200
51991203 80| 99 | 255
51991204 | 100 | 119 | 22 | 24 [W2KI75) 30 [ orp
51991205 | 125 | 144 415
51991206 | 160 | 179 540
51991207 | 50 | 74 32 | 280
51991208 | 65| 89 350
51991209 80 | 104 430
51991210 | 100 | 124 | > | 32 M8 | 45 [hg
51991211 | 125 | 149 715
51991212 | 160 | 184 935

14 . s0



